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Headache

• Primary headache: based mainly on history

• Secondary headache from secondary causes:

§ Intracranial pressure disorder

§ Subarachnoid hemorrhage

§ Tumor

§ Infection

§ Inflammation

Continuum (Minneap Minn) 2024; 30(2):296-324.



Headache: history taking

• Open-ended question: tell me about your headache

• Location & radiating pain

• Onset, duration, frequency (any pain free period)

• Character

• Intensity (pain score) & impact on daily life

• Relieving and aggravating factors (triggers)

Continuum (Minneap Minn) 2024; 30(2):296-324.



Headache: history taking

• Aura, prodrome, postdrome

• Associated symptoms: photophobia, phonophobia, nausea, vomiting , 

cranial autonomic symptoms (rhinorrhea, nasal congestion, tearing, 

ptosis, injected conjunctivae, eyelid swelling), jaw claudication in GCA

• Symptoms ↑ICP (diplopia, visual obscuration, worsening headache 

with cough/ Valsalva maneuver, lying down), ↓ ICP  (worsening 
headache in upright position)

Continuum (Minneap Minn) 2024; 30(2):296-324.*GCA: Giant cell arteritis



Headache: history taking

• Any other neurologic symptoms (weakness, numbness, dysarthria)

• Previous history of headache

• Previous treatment

• Underlying diseases

• Current medications including OCP

Continuum (Minneap Minn) 2024; 30(2):296-324.



Headache: physical examination

• Vital signs

• Cranial nerves: EOM, pupils, visual field, facial strength, sensation, 

tongue

• Fundoscopic examination

• General neurologic examination (motor, sensory, reflexes, cerebellar 

signs)

• Palpation of temporal arteries, sinuses, scalp for allodynia, neck motion
Continuum (Minneap Minn) 2024; 30(2):296-324. Chia-Chun Chiang. Practical Neurology.2020;31-5.



Headache: history taking

Medicalnewstoday.com

Bilateral, 
bandlike

Neck then 
anteriorly or orbit, 
from one side, may 

be bilateral

Eye, retro-orbital, 
ipsilateral temple, 
forehead, jaw, face 

Continuum (Minneap Minn) 2024; 30(2):296-324. เสกข์ แทนประเสริฐสขุ, กมัมนัต์ พนัธุมจินดา. The Clinical Neuroscience of Headache.2566:109-30

Primary headache Secondary headache

Focal: paracranial
structures

Lateralized: focal 
intracranial lesion

(de novo side-locked headache)
Tumor, abcess, hematoma, focal 

pachymeninges, focal venous sinus 

Diffused: diffused 
intracranial lesion

- Pressure related headache
- Meningeal pain (orbit to occiput)
- Systemic disease (toxic vascular)



Red flags for secondary headache

Chia-Chun Chiang. Practical Neurology.2020;31-5.

Comments
Such as infection, meningitis

N also neoplasm

Such as subarachnoid hemorrhage

Worse in supine: ↑ICP; worse in upright, SIH
↑ICP, posterior fossa lesion, Chiari

↑ICP

Cerebral venous sinus thrombosis, 
Hypertension-related (preeclampsia)

Painful eye, Posttrauma, Pathology (immune), Painkiller Overuse   

P
P

*SIH: spontaneous intracranial hypotension



Migraine without aura

Ichd-3.org

At least 5 attacks

Last 4-72 hr (untreated, unsuccessfully treated)

2/4 characteristics

1/2 associated symptoms during headache

Not accounted for another ICHD-3 diagnosis

Moderate-severe   Pulsating
Unilateral                Aggravated by activity

Nausea/ vomiting
Photophobia and phonophobia

*Chronic migraine: headache ≥ 15 days/month for > 3 months ( ≥ 8 days/month as above)



Migraine with aura

Ichd-3.org

At least 2 attacks

≥ 1 fully reversible aura

3/6 characteristics

Not accounted for another ICHD-3 diagnosis

Visual, sensory, speech/language, motor, 
brainstem, retinal 

At least one aura spreads ≥ 5 min, 
unilateral, positive; Last 5-60 min. aura in 
succession, followed by headache in 60 min

*Chronic migraine: headache ≥ 15 days/month for > 3 months ( ≥ 8 days/month as above)



Migraine

• Diagnosis of migraine needs no imaging except secondary 

headache is suspected

• After diagnosis, give patient education & reassurance

• Lifestyle modification: proper nutrition, regular exercise, adequate 

hydration, proper sleep, stress management, migraine diary

• Identify predisposing factors and avoidance

Nature reviews, Neurology. 2021;17:501-14. 
Headache. 2021;61:1021-39.



Migraine: medications

Continuum (Minneap Minn) 2024;30(2):344-63. Brain Sci. 2022;12:1612.
Adapted from Ashina M. N Engl J Med. 2020;383:1866-76. Robblee J. Curr. Pain Headache Rep.2022;26:647-55.

NSAIDs/acetaminophen

Acute treatment

Triptans

If unresponsive may 
combined with naproxen

Antiemetic for 
nausea/vomiting

Insufficient response ≥ 3 attacks
Mild-moderate

Moderate-severe

In cases with insufficient response or 
significant cardiovascular risk factors 

may consider rimegepantDo not 
prescribe 

opioid

Goal of complete 
pain relief at 2 hrs

Keys: treat early within 1 hour
- avoid overuse i.e. simple 
analgesic < 15 days/mo,
Triptans < 10 days/mo



Migraine: acute medications

Continuum (Minneap Minn) 2024;30(2):344-63. 
Am Fam Physician. 2018;97(4):243-51.

Drug Dose Comments
NSAIDs
  - aspirin
  - diclofenac
  - Ibuprofen
  - Naproxen
  - celecoxib

500 - 1000 mg
50-100 mg
400 mg
500-550 mg
120 mg

GI side effects, avoid in renal dz, ↑ risk of CV events
Highest risk of GI irritation
Short half life
Short half life
Longer half-life, slower onset
-

Triptans
  - Sumatriptan
  - Eletriptan

50-100 mg
20-40 mg

Contraindicated in established CV events, safe in pregnancy
May repeat after 2 hours if not improved, avoid with CYP3A4 
inhibitor, 

Ergotamine Not recommended Contraindicated in established CV events,
 should not be given with triptan in 24-hour period

Rimegepant 75 mg Maximum 1 tab/day, not increase risk of medication overuse 
headache



Migraine: medications

Continuum (Minneap Minn) 2024;30(2):368-78. 
Am Fam Physician. 2019;99(1):17-24. Headache. 2021;61:1021-39.

Preventive treatment Consider treatment if ≥ 4 days/mo or less if more severe

Keys: start low, go slow
- Sufficient dose and duration
- Consider comorbidities
- Monitor side effects

• First-line oral medications: beta blockers (propranolol, metoprolol), candesartan,  
AEDs  (topiramate, valproate) 
•  Other options:  amitriptyline, flunarizine, venlafaxine

• Titrate q 2-4 weeks until effective, if the drug 
is not effective after 2 months or intolerable, 

consider different first-line agent

Other options: onabotulinum toxin A for chronic migraine
- Specific migraine prevention: CGRPmAb (SC/IV), gepants (oral)



Migraine: preventive medications

Am Fam Physician. 2019;99(1):17-24. CMAJ.2023;195;E187-92.

Drug Starting Daily dose Adverse effects Comments
Metoprolol
Propranolol

25-50 mg/day
10-20 mg bid

50-100 mg bid
20-120 mg bid

Bradycardia hypotension, 
avoid in asthma, depression

Use in hypertension. 
Monitor HR

Candesartan 2-4 mg OD 16-32 mg OD Hypotension Use in hypertension, 
monitor K, Cr

Topiramate 25 mg OD 25-100 (200) 
mg OD

Paresthesia, ↓weight, 
↓cognition,  kidney stone, 

Avoid in pregnancy

Sodium 
valproate

200 mg bid 250-500 mg 
bid

↑weight, somnolence, 
↓platelet, tremor, hepatitis

Avoid in pregnancy

Amitriptyline 10 mg 50 mg Dry mouth, ↑weight, 
sedation, constipation, ↑QT

Comorbid depression

Venlafaxine 37.5 mg OD 150 mg OD Insomnia, hypertension Comorbid depression

Flunarizine 5 mg OD 10 mg OD ↑weight, depression, PD Half dose in elderly
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Am Fam Physician. 2019;99(1):17-24. CMAJ.2023;195;E187-92.



Medication overuse headache

ICHD-3.org

Headache ≥ 15 days/months

Patients with pre-existing primary headache

Regular overuse acute treatment > 3 months

Not accounted for another ICHD-3 diagnosis

Mostly migraine or tension type;

Simple analgesics ≥ 15 days/mo or
Triptan/ Ergot/Opioid ≥ 10 days/mo or

Combination-analgesic ≥ 10 days/mo or
Multiple drug classes ≥ 10 days/mo

*Combination-analgesic: 2 or more classes; not counting paracetamol plus NSAIDs



MOH management

Removal of overused 
abortive Rx

Optimization of 
prevention

Bridging therapy:
- hydration
- corticosteroids
- Neuroleptics agents
- Antiemetics 
- Tranquilizers
- short-term naproxen, 
steroid, IV DHE, IV VPA

Prevention therapy:
- Topiramate
- Onabutulinumtoxin A
- CGRP monoclonal Abs
- Gepants (rimegepant, 
atogepant)

Continuum (Minneap Minn) 2024;30(2):379-90.
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Epilepsy

• Seizure vs epilepsy

• First episode seizure

• Epilepsy management



Seizure

• History taking:

§ Prodrome, aura, seizure semiology, postictal symptoms (confusion, 

drowsiness, Todd’s paralysis), frequency

§ Precipitating or trigger factors (fever, sleep deprivation, alcohol, flashing 

light, menstrulation)

§ Other current causes (meningitis, traumatic brain injury, stroke)

§ Past history of brain injury, current medications, family history, social Hx

Thai Clinical Practice Guidelines for Epilepsy 2021.



Seizure

With consents from the patients

• A transient occurrence of signs/ 

symptoms due to abnormal excessive 

or synchronous neuronal activity in 

the brain (epileptiform activity)

• Features: sudden onset, usually last 

1-2 minutes (< 5 min), stereotype, 

Jacksonian march

Wirrell E. Continuum (Minneap Minn), 2022; 28(2): 230-60.



Nonepileptic event (non-seizure)

Brain Cells: https://www.youtube.com/watch?v=lF2TF5OUakI&list=PPSV
Irregular jerking

Convulsive syncope



Seizure

Focal onset
Preserved awareness 

or impaired awareness

focal

Generalized onset Unknown onset

focal to bilateral tonic-
clonic

*Focal aware seizure = simple partial seizure (old term), 

focal impaired awareness = complex partial seizure (old term)

Freepik.com

Freepik.com

Impaired awareness



Epilepsy

• Defined as any of the following:

ØAt least 2 unprovoked seizures occurring more than 24 hours apart

ØOne unprovoked seizure and a probability of further seizure at least 

60% in the next 10 years (+ve brain lesion in CT/MRI, Hx of brain 

trauma or abnormal EEG)

ØEpilepsy syndrome

Wirrell E. Continuum (Minneap Minn), 2022; 28(2): 230-60.

*EEG = Electroencephalogram (for recording brain activity)



Epilepsy

• Provoked seizure:

§ Systemic insults: metabolic causes i.e. hypo/hyperglycemia, 

hypo/hypernatremia, hypo/hypercalcemia, febrile convulsion in childhood

§ CNS insults: alcohol/ benzodiazepine withdrawal, illicit drugs such as 

amphetamine, eclampsia, traumatic brain injury, meningitis

** note: sleep deprivation, stress and fever in adults not regarded as 

provoked seizure

Thai Clinical Practice Guidelines for Epilepsy 2021.



First episode seizure

• Consider provoked or unprovoked seizure if provoked seizure -> Rx causes

• Investigations:

Ø Lab: CBC, blood sugar, electrolytes, BUN, Cr, Ca, Mg, PO4, LFT (TFT, anti-HIV, 
toxicology screening if suspected)

Ø Brain CT (MRI) with contrast in new-onset seizure (if not new-one, focal neurological 
deficit, altered mental status, traumatic brain injury, coagulopathy, drug resistant)

Ø LP only in suspected meningitis/ encephalitis or subarachnoid hemorrhage 

Ø EEG: first unprovoked seizure if positive with be diagnosed with epilepsy

Thai Clinical Practice Guidelines for Epilepsy 2021.



First episode seizure

• Consider start antiepileptic drugs in

ü Unprovoked seizure with abnormal brain lesions, +ve epileptiform discharge, Hx of 

brain injury (epilepsy)

ü Unprovoked seizure with high risk of accident from seizure or may affect quality of 

life (such as doctor, nurse) 

• Should advice on first aid, avoid triggers and avoid accident from seizure

Thai Clinical Practice Guidelines for Epilepsy 2021.



Epilepsy management

Thai Clinical Practice Guidelines for Epilepsy 2021.

Drugs considered safe 
in pregnancy (low risk 

of teratogenicity): 
levetiracetam, 
lamotrigine, 

carbamazepine



Epilepsy management

Thai Clinical Practice Guidelines for Epilepsy 2021.

Drug Starting Daily dose Adverse effects Comments
Phenytoin 300 mg OD 300 mg OD Ataxia, dizziness, gingival 

hyperplasia, hepatitis
Zero order kinetic

Carbamazepine 100 mg bid 300-600 mg 
bid

Nausea, ataxia, diplopia, 
hyponatremia (SIADH), SJS, 
aplastic anemia, hepatitis, 
leukopenia

Check HLA B*1502 
before starting

Sodium 
valproate

250-500 mg 
bid

500-1500 mg 
bid

↑weight, ↓platelet, tremor, 
hepatitis, pancreatitis, 
hyperammonemia

Avoid in pregnancy

Topiramate 25-50 mg OD 100-200 mg 
bid

Paresthesia, ↓weight, 
↓cognition,  kidney stone 

Avoid in pregnancy

Levetiracetam 250 mg bid 500 – 1500 mg 
bid

Depression, agitation

Cross reactivity of drug with aromatic rings: carbamazepine, 
phenytoin, phenobarbital, oxcarbazepine, lamotrigene



Lamotrigene dose

Thai Clinical Practice Guidelines for Epilepsy 2021.



Epilepsy management

• In patients receiving DOACs, drugs with no interaction are lamotrigine, 

lacosamide, pregabalin (levetiracetam may decrease level of DOACs, or 

topiramate may decrease apixaban/rivaroxaban) 

• Avoid using carbapenem with valproate because valproate level will drop 

significantly

• In HIV patients, drugs with no drug-drug interaction via CYP450 are 

levetiracetam, lacosamide, pregabalin

Thai Clinical Practice Guidelines for Epilepsy 2021.



Epilepsy patient education

• ใหความรูเก่ียวกับตัวโรค แนวทางการรักษา ยา และผลข้างเคียง

• การปฐมพยาบาลเบ้ืองตน และระวังอันตรายหากมีอาการชัก

• แนะนำการหลีกเลี่ยงปจจัยกระตุน, อาการท่ีตองมาพบแพทย เช่น แพยา ชักนาน

• หลีกเลี่ยงอาชีพ หรือกิจกรรมท่ีเสี่ยงตออันตรายหากเกิดอาการชัก เช่น ขับรถ 

ทำงานเคร่ืองจักรกล ใกลแหลงน้ำ

• แนะนำแหลงข้อมูลออนไลน

Thai Clinical Practice Guidelines for Epilepsy 2021.



Epilepsy patient education

• การปฐมพยาบาล: ใหผูปวยอยูในท่ีโลงไมมีสิ่งกีดขวาง, ไมกอดรัดผูปวย, หาม
นำสิ่งใดๆเข้าปากผูปวย เพราะอาจกัดแลวตกไปอุดหลอดลม, หลังหยุดชัก จัด
ทานานตะแคงเพื่อลดอาการสำลักเข้าหลอดลม ควรบันทึกวีดีโอเพื่อใหประวัติ
แพทย และจับเวลาของการชัก หากนานเกิน 5 นาที หรือชักซ้ำๆใหรีบพาสง
โรงพยาบาล หรือเรียกรถพยาบาล

• ชีวิตประจำวัน: เลี่ยงอาบน้ำในอาง หรือสระน้ำ, เลี่ยงการนอนหลับทาคว่ำ, เลี่ยง
การเตรียมอาหารหนาเตา, งดขับรถจนกวาจะคุมอาการชักไดอยางนอย 1 ป

• สามารถเลนกีฬาไดหากควบคุมอาการชักอยางนอย 1 ป, หลีกเลี่ยงกีฬาท่ีมี
ความเสี่ยงสูง

Thai Clinical Practice Guidelines for Epilepsy 2021.



Woman with epilepsy

• Should provide folic acid 0.4-4 mg/day in childbearing age woman (↓ neural 
tube defect in fetus)

• Should have no seizure at least 9 months before pregnancy

• If well-controlled, should decrease dose or number of AEDs, or change to 
drugs with less teratogenicity

• In unplanned pregnancy, if well-controlled, AEDs should not be changed

• Prenatal care with screening for fetal anomalies

• Can go on vaginal delivery and breast feeding

Thai Clinical Practice Guidelines for Epilepsy 2021.
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Parkinsonism

Thai National Formulary 2019 Drugs used in Parkinson’s disease

Diagnostic criteria (2/6)

• Tremor-at-rest
• Bradykinesia
• Rigidity
• Loss of postural reflexes
• Flexed posture
• Freezing of gait

Idiopathic Parkinson’s disease

Parkinsonism-plus: 
- Progressive supranuclear palsy (PSP)
- Multiple system atrophy (MSA) 
- Corticobasal degeneration (CBD)
- Dementia with lewy bodies (DLB)

Heredodegenerative parkinsonism
Wilson’s disease

Huntington’s disease
Spinocerebellar ataxia (type 2,3)

Secondary parkinsonism:
Drugs (neuroleptics, metoclopramide, 

flunarizine)
Vascular (multi-infarcts)

Infection
Hydrocephalus



Idiopathic Parkinson’s disease

Hughes et al. JNNP. 1992;55:181-84.

Bradykinesia

UKPDS Brain Bank Criteria

Plus 1 of 
Rigidity

Resting tremor 
Postural instability

Excluded other causes of PD

Supportive features (at least 3)

• Unilateral onset
• Resting tremor
• Progressive course (≥ 10 years)
• Persistent asymmetric, worse in the onset side
• Good response to levodopa (≥70%)
• More than 5 years of levodopa responsiveness
• Levodopa-induced dyskinesia

Red flag signs

• Early falls
• Prominent axial rigidity
• Early dementia
• Early autonomic 

dysfunction
• Bilateral symptoms
• Rapid progression
• No resting tremor
• Poorly responsive to 

dopaminergic therapy



Parkinson’s disease treatment

Thai National Formulary 2019 Drugs used in Parkinson’s disease

ผู้ ป่วยอายนุ้อย < 40-50 ปี หาก

อาการไมม่าก แนะนําให้ยากลุม่ DAs, 
MAO-B inhibitor ก่อน



Parkinson’s disease treatment

Levodopa titration keep < 400 mg/day (beyond this pls. refer to specialist)

Formula IR หกัได้: levodopa/benserazide, levodopa/carbidopa; 
ER form is usually for night symptoms

Starting dose 100-150 
mg/day of levodopa

If nausea/ vomiting: may add  domperidone 10 mg 30 min prior to levodopa dose

Ex: levodopa/benserazide
(200/50) ¼ tab bid or tid ac

!! กินยาก่อนอาหาร 30 นาที หรือหลงัอาหาร 1-2 ชั>วโมง (เลี>ยงกินพร้อมโปรตีน), เลี>ยงกินพร้อม iron supplement

Not improve
300 mg/day of levodopa

Ex: levodopa/benserazide
(200/50) ½ tab tid ac

400 mg/day of levodopa

Ex: levodopa/benserazide
(200/50) ½ tab qid ac

!!! Don’t stop drug abruptly due to risk 
of Parkinson hyperpyrexia syndrome

>> In case with NPO: switch to 
rotigotine transdermal patch



Parkinson’s disease treatment
Drug Starting Daily dose Adverse effects Comments
Levodopa/bensarazide 
levodopa/carbidopa

100-150 mg of 
levodopa (divided 
in bid/tid)

300-800 mg of 
levodopa (divided 
in tid/qid)

Orthostatic hypotension, nausea, 
vomiting, dyskinesia in long-term

If N/V avoid: 
metoclopramide/ 
prochlorperazine

DAs
- ropinirole
- pramipexole
- rotigotine
- piribedil

2 mg OD
0.375 mg OD
2 mg patch OD
50 mg OD

Titrate up to S&S
Max 24 mg/day
Max 4.5 mg/day
Max 16 mg/day
50 mg tid

Orthostatic hypotension, nausea, 
vomiting, impulse control 
disorders, leg edema, sleep attack

Bromocriptine 
carries a risk of 
retroperitoneal 
fibrosis

MAO-B inhibitor
- Rasagiline
- Selegiline

5- 10 mg/day
0.5-1 mg/day

Max 10 mg/day
Max 1 mg/day

Orthostatic hypotension, nausea, 
vomiting, insomnia in selegiline 
(amphetamine-like metabolite)

Avoid use with 
SSRIs, SNRIs

Trihexyphenidyl 1 mg OD 6-10 mg (divided 
in tid/qid)

Anticholinergic effect, menory 
problem

Avoid in the elderly

Amantadine 100 mg OD 100 mg bid Anticholinergic effect, livedo reticularis

Entacarpone 200 mg in combination with levodopa only

Thai National Formulary 2019 Drugs used in Parkinson’s disease



Parkinsonism
Progressive supranuclear palsy

Other clues: axial rigidity, retrocollis, applause sign

Clinical syndromes

• Parkinsonism
• Vertical supranuclear gaze palsy
• Early frequent fall
• Cognitive decline

Humming bird sign

Multiple system atrophy

Clinical syndromes

• Early & severe autnomic 
dysfunction

• Parkinsonism (MSA-P) or 
cerebellar ataxia (MSA-C)

Other clues: anterocollis, minipolymyoclonus, stridor, 
postural instability (***no cognitive impairment)

Hot cross bun sign

Massano J. Neurology.2008;71:e38.



Hand tremor

Resting tremor Action tremor

Kinetic tremor Postural tremor

Task-related Intention

- Parkinson’s disease

- Essential tremor 
- Enhanced physiologic 
tremor (stress, 
hyperthyroidism)

Courtesy of Asst. Prof. Prachaya Srivanitchapoom



Tremor

• Observe tremor at rest, postural tremor by outstretching hand, 
action (FTNTF)

• Listen to voice, look for head, chin tremor

• Writing Archimedes spiral, and handwriting

• Checking for sign of PD: tone, bradykinesia, balance, gait

• Screening for EOM, motor power, DTR; thyroid examination if 
suspected hyperthyroidism



Tremor

• Essential tremor: bilateral hand tremors, may also have head, 
voice, jaw tremor, alcohol responsive, commonly with FHx               
Rx: propranolol

• Isolated head tremor, voice tremor, task-specific tremor: not ET 
more likely dystonic tremor

• Parkinson’s disease: more asymmetric, prominent resting tremor; if 
having jaw tremor, more when mouth closed

• Wilson disease has prominent wing-beating postural tremor

Continuum. 2022;28(5):1333-49.



Outline

• OPD setting: headache, epilepsy, Parkinsonism, numbness, 

weakness

• Emergency neurology: stroke
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• MRI interpretation 



Numbness

• Can be a form of local nerve entrapment such as carpal tunnel 

syndrome

• If follow a pattern of hemiparesthesia: CNS lesions

• If with sensory level: spinal cord lesions

• Hand and foot numbness may imply sensory predominant 

peripheral polyneuropathy



Continuum (Minneap Minn) 2020;26(5):1130-60
Mayo Clin Proc 2015; 90(7):940-51, J Fam Pract 2006;55(10):853-61

Length dependent Non-length dependent Multifocal

• Axonopathy
- Drugs, toxic, metabolic
(DM, CIPN)
- Nutritional deficiency
- Amyloidosis
- Hereditary
- Idiopathic

• Demyelinating polyneuropathy 
- AIDP (GBS)
- CIDP and variants 
-     Paranodal/ nodal polyneuropathy 
-     POEMS 

• Sensory neuronopathy (DRG)

• Vasculitis

• Non-vasculitis
- Infiltration: 

Lymphoma/ leprosy/ 
sarcoidosis/ 
amyloiosis

Numbness
Polyneuropathy

*CIPN: chemotherapy induced peripheral neuropathy

DM
 26 %

Idiopathic
~ 20-25 %



Idiopathic peripheral neuropathy

• Length-dependent, symmetric, sensory predominant 
neuropathy (pain, numbness, tingling)

• Slowly progressive in years

• May spread up to knees and wrists over time 
Involving small more than large fibers

• Distal symmetric polyneuropathy of DM also presents 
with sensory predominant neuropathy

• Ix: BUN, Cr, FBS/ HbA1c, lipid profile, LFT, CBC, 
B12 (monoclonal protein if clincally suspected)

• Mx: risk factor control, pain management

Red flags
• Acute to subacute
• Rapid progression
• Motor predominance
• Early involvement of 

proprioception 
(sensory ataxia)

• Bulbar involvement
• Multifocal/ non-

length dependent

Hanewinckel R. et al. Eur J Epidemiol. 2016;31:5-20
Continuum (Minneap Minn) 2023;29(5):1312-26



Outline

• OPD setting: headache, epilepsy, Parkinsonism, numbness, 

weakness

• Emergency neurology: stroke

• Counseling: ALS, Wilson’s disease, epilepsy, myasthenia gravis

• MRI interpretation 



Weakness

Site Atrophy DTR Distribution Characteristics

Pure 
motor

Motor neuron disease
- ALS
- Kennedy’s disease

+++
+

­
¯

Tongue, distal, asymmetric;
Facial, tongue, proximal 

Fasciculations
Perioral fasciculation, gynecomastia

NMJ
- Myasthenia gravis
- Lambert Eaton myasthenic 
syndrome

0
0

«
¯

Oculobulbar, respi. , prox.
Proximal esp. lower limbs 

Fatigability, worse with usage
Dry mouth, hyporeflexia, improve 

with exertion

Muscle
- Acquired myopathy
(inflammatory, endocrine, 
drug, toxic, metabolic, critical 
illness)
- Inherited myopathy

0

+

«

«, ¯

Proximal > distal
May involve respiratory 

muscle in some

Various patterns 

Other symptoms: myalgia, cramps, 
myoglobinuria, rash in 

dermatomyositis, ILD in anti-
synthetase

Silvestri. Continuum, 2022; 28(6): 1580—95.
Barohn. Neurol Clin, 2014; 32: 569-93.
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Stroke acute management

• History taking: last seen normal, previous status

§ Symptoms: facial palsy, dysarthria, limb weakness, limb paresthesia, 

vision 

§ First step: rule out stroke mimics (headache, seizure, migraine, 

subarachnoid hemorrhage); if yes-> activate stroke fast track

§ Identify risk factors

§ Any contraindications to rTPA



Stroke acute management

• Physical examination: 

§ vital sign, heart rhythm, blood pressure 4 extremities, carotid bruit

§ NIHSS scale



Stroke NIHSS (0-42)
If need pain stimuli: 2

ถามชื&อและอาย;ุ if on ETT, severe dysarthria = 1
Comatose, aphasia = 2

คําสั&ง 1.) ให้ลืมตา และหลบัตา 2.) กํามือและแบมือข้างที&ไมอ่อ่นแรง 

Partial gaze paresis: in one or both eyes, เหลือบมองไปด้านข้างได้แตไ่มส่ดุ

Confrontation, finger counting or visual threat

Minor = asymmetry on smiling; Complete = LMN palsy 

ให้เหยียดแขนไปข้างหน้าทา่ควํ$าลง 10 วินาที (นั&ง 90 องศา, นอน 45 องศา) 
mRC gr III = 2, mRC gr II = 3

Drift down ≠ pronator drift



Stroke NIHSS (0-42)

test FTNTF and heel-to-shin on both sides, ถ้าออ่นแรง mRC ≤ 3 ไมห่กั

หากผู้ทดสอบพอเข้าใจวา่ผู้ ป่วยพดูอะไรให้ 1 
แตถ้่าไมส่ามารถเข้าใจวา่ผู้ ป่วยพดูอะไรให้ 2

Severe dysarthria คือพดูไมช่ดัอยา่งมากจนฟังไมเ่ข้าใจ หรือ mute

Test visual, tactile, auditory neglect by double stimuli
ถ้าผิดปกต ิ1 อยา่งให้ 1 แตถ้่าผิดปกติมากกวา่ 1 อยา่ง ให้ 2

ตรวจในทา่นอนเสมอ โดยยกขาขึ Oน 30 องศาค้างไว้ 5 วินาที
mRC gr III = 2, mRC gr II = 3

Test by PPS; If aphasia, stuporous = 0,1 
Comatose = 2



Stroke fast track investigations
One day Continue

o Blood for 

R CBC

R Bun Cr electrolytes (Na, K, Cl, 
HCO3)

o Ca, Mg, PO4
o LFT

R PT, PTT, INR 

R POCT glucose  

o FBS, HbA1C

o Lipid profile (TC, TG, HDL) 

R EKG 12 lead

R CXR PA upright (portable) 

R CT brain non contrast 

o CT brain with contrast 

o UA

Courtesy of Dr. Chitapa Kaveeta



One day Continue
þ Admit stroke unit
þ Check BP prior rt-PA Rx If SBP ³ 185 or DBP ³ 110 mmHg,  give BP med prior to rt-PA 
þ Nicardipine 1 mg + NSS 10 ml IV in 1 min or 
þ Labetalol 10 mg IV in 2 min

þ rt-PA 0.9 mg/kg (BW = 60 kg) at ______  total dose = ___54____ mg (max 90 mg)
Give  10% = ___5.4____ mg bolus in 1 min
Then 90% = ___48.6___ mg drip in 60 min   

Record BP, pulse q 15 min during Rx to 2 h after infusion,  then q 30 min for 6 h, then q 1 h to 24 h
þ After rt-PA keep  SBP < 180 and DBP < 105 mmHg
þ Observe adverse reaction i.e. swollen tongue (orolingual angioedema) 
þ Observe neuro signs q 1 h
þ NPO
þ 0.9% NaCl 1000 ml IV drip _____ ml/h 
þ CT brain at 24 h post rt-PA  
þ Withhold aspirin for 24 h post rt-PA 
þ No IM injection for 24 h post rt-PA 
þ Avoid NG tube, Foley’s catheter for 24 h post rt-PA 
þ To refer to other hospitals with Stroke unit or capable of mechanical thrombectomy if large 
vessel occlusion

Sign _________________

- NPO
- Record vital signs, input/output 
Medication:
- Omeprazole 20 mg IV OD 

Sign __________

Courtesy of Dr. Chitapa Kaveeta

Stroke fast track order



Stroke fast track checklist

Courtesy of Dr. Chitapa Kaveeta

Contraindicated in infective endocarditis, aortic dissection, intraaxial intracranial tumor, 
prior ischemic stroke in 3 months



Stroke consent for IV rTPA

• การวินิจฉัยโรคคือสมองขาดเลือดเฉียบพลันโดยการใหยาละลายล่ิมเลือด

ในภาวะน้ีภายใน  4.5 ช่ัวโมงจะมีโอกาสทำใหผูปวยฟนตัวจากความ

พิการสูงกวากลุมที่ไมไดรับยาประมาณ 30%

• ผลแทรกซ้อนที่อาจพบไดคือ ภาวะเลือดออกในสมองและเลือดออกใน

บริเวณตางๆของรางกาย โดยมีอัตราเสี่ยงประมาณ 7% สวนอัตราการ

แพยาชนิดรุนแรง (anaphylaxis, angioedema) ประมาณ 0.1%

Courtesy of Dr. Chitapa Kaveeta



Outline

• OPD setting: headache, epilepsy, Parkinsonism, numbness, 

weakness

• Emergency neurology: stroke

• Counseling: ALS, Wilson’s disease, epilepsy, myasthenia gravis

• MRI interpretation 



Amyotrophic lateral sclerosis

• โรคกลามเน้ือออนแรง ALS เกิดจากเซลลประสาทควบคุมกลามเน้ือเสื่อม
ก่อนวัยอันควร สงผลใหกลามเน้ือออนแรง มีแขนขาลีบ และมีการกระตุก/
เตนของกลามเน้ือ โดยมักจะเร่ิมจากแขนขาข้างใดข้างหน่ึงก่อน

• เมื่ออาการมากข้ึนจะสงผลตอกลามเน้ือสวนอ่ืน เช่น กลามเน้ือการกลืน
กลามเน้ือควบคุมการพูด กลามเน้ือระบบการหายใจ

• โรคน้ีมักพบในช่วงอายุ 40-70 ป แตสามารถเกิดข้ึนกับอายุนอยหรือ
มากกวาน้ีได 

ALS.org



Amyotrophic lateral sclerosis

• ประมาณ 10% เกิดจากการถายทอดทางพันธุกรรม สวนท่ีเหลือยังไมทราบ

สาเหตุแนชัด

• ตัวโรคมักจะค่อยๆลุกลามมากขึ้นสงผลใหเกิดอาการมากขึ้นเร่ือยๆ

• ในปจจุบันยังไมมีการรักษาโรคน้ีใหหายขาด การรักษาหลักคือการบรรเทา

อาการและประคับประคอง

• ผูปวยสวนใหญจะมีชีวิตอยูไดประมาณ 2-5 ป หลังเร่ิมเกิดอาการ มีประมาณ 

10% ท่ีมีอายุไดประมาณ 10 ป และ 5% ท่ีมีอายุถึง 20 ป หลังมีอาการ

ALS.org



Amyotrophic lateral sclerosis

• ผูปวยสวนนอยจะมีปญหาเร่ืองความจำรวมดวย

• (ยาคือ riluzole ช่วยยืดอายุขัยประมาณ 2-6 เดือน แตยามีราคาแพง และตอง
ตรวจค่าเอนไซมตับ)

• แนะนำใหผูปวยติดตามการรักษาในคลินิกสหสาขาวิชาชีพ ผูปวยควรไดรับ
การประเมินสมรรถภาพปอด หากมีการหายใจลำบากมากขึ้นจะตองใช้
เคร่ืองช่วยหายใจ (BiPAP แตเร่ืองการเจาะคอ หรือ on ventilator จะพูดเมื่อ
นัด follow-up คร้ังถัดๆไป) ประเมินการกลืน หากมีการกลืนลำบาก จะตองมี
การปรับอาหาร หากเปนมากหรือสงผลใหสำลักอาจตองใหอาหารทางสายยาง
หนาทอง

ALS.org
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• Emergency neurology: stroke
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Wilson’s disease

• โรควิลสันเปนโรคความผิดปกติทางพันธุกรรม มีการถายทอดทางพันธุกรรม
ของยีนผิดปกติ ซ่ึงมีผลใหเกิดการคั่งของปริมาณทองแดงในสมอง ตับ ดวงตา 
และอวัยวะอื่นๆ สงผลใหเกิดอาการในระบบตางๆ

• อาการอาจเกิดตั้งแตวัยเด็ก หรือผูใหญตอนตน อาการทางระบบประสาทท่ีพบ
บอยคือ การเคล่ือนไหวผิดปกติ ส่ัน หรือบิดเกร็ง (dystonia) การทรงตัว
ลำบาก พูดหรือกลืนลำบาก มีพฤติกรรมหรือพุฒิปญญาบกพรอง ในระบบอื่น
อาจพบการทำงานของตับผิดปกติ ภาวะโลหิตจาง การทำงานของไตและหัวใจ
ผิดปกติดวย

International Parkinson and Movement Disorder Society Patient Education Sheet



Wilson’s disease

• โรควิลสันรักษาได โดยการวินิจฉัยในระยะเร่ิมมีความสำคัญ และปองกันความ
ผิดปกติแบบถาวรของสมอง และอวัยวะอื่นๆ

• อาหารโดยท่ัวไปมักปนเปอนทองแดง จึงแนะนำใหผูปวยวิลสันลด หรือ
หลีกเล่ียงอาหารท่ีมีทองแดงสูง ไดแก่ ช็อกโกแลต ถ่ัว ถ่ัวเหลือง เตาหูเคร่ือง
ในสัตว อาหารทะเล เช่น หอย กุ้ง ปลาหมึก ตับ

• การรักษาหลัก คือ ยาลดระดับทองแดง เช่น Zn ลดการดูดซึม D-
penicillamine ขับทองแดงออก โดยตองไดรับการรักษาติดตามโดยแพทย ไม
ควรซ้ือยามารับประทานเอง

International Parkinson and Movement Disorder Society Patient Education Sheet



Wilson’s disease

• เน่ืองจากเปนโรคทางพันธุกรรม สมาชิกในครอบครัวจึงมีความเสี่ยงใน

การเปนโรค โดยการถายทอดพันธุกรรมเปนแบบยีนดวย ซ่ึงหมายถึง

ผูปวยวิลสันตองไดรับยีนผิดปกติมาจากทั้งพอและแมซ่ึงอาจเปนพาหะ

โดยไมมีอาการ ดังน้ันญาติสายตรง เช่น พี่หรือนองสายตรง ควรไดรับ

การตรวจทางพันธุกรรม (แตละคนมีความเสี่ยงที่จะเปนโรค 25%)

• ในบางกรณีอาจพิจารณาตรวจพันธุกรรมในญาติคนอ่ืนๆ โดยใหปรึกษา

แพทยเปนรายๆไป

International Parkinson and Movement Disorder Society Patient Education Sheet
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Myasthenia gravis

• โรคกลามเน้ือออนแรงมัยแอสทีเนียกราวิส หรือ MG จากสาเหตุที่รางกาย
สรางภูมิคุ้มกันผิดปกติไปทำลายตัวรับสัญญาณประสาทที่อยูบน
กลามเน้ือทำใหเกิดอาการออนแรง 

• ผูปวยมักมีอาการหนังตาตก เห็นภาพซ้อน และอาจมีการออนแรงของ
กลามเน้ือพูด กลามเน้ือกลืน กลามตนคอ กลามเน้ือตนแขนตนขา 
รวมถึงกลามเน้ือช่วยในการหายใจหากมีอาการมาก

• อาการออนแรงมักเปนหลังจากการใช้งานมากๆ



Myasthenia gravis

• การรักษามีท้ังการใช้ยาเพื่อเพิ่มสารส่ือประสาทท่ีบริเวณรอยตอเสนประสาท

และกลามเน้ือ คือยา mestinon (pyridostigmine) ซ่ึงอาจมีผลข้างเคียงคือปวด

ทอง ทองเสียได และยากดภูมิอื่น เช่น steroid โดยควรรับประทานยาตาม

คำแนะนำของแพทย เข้ารับการติดตามการรักษาอยางตอเน่ือง และไมควร

ปรับยาหรือหยุดยาเองเพราะอาจมีผลข้างเคียง (ไมควรให  mestinon เกิน 9 

เม็ดตอวัน) สำหรับการผาตัดตอมไทมัสแพทยจะพิจารณาเปนรายๆไป

• หากผูปวยรับประทานยากดภูมิ ใหแนะนำการปองกันการติดเชื้อดวย



Myasthenia gravis

• เปนโรคท่ีไมมีการรักษาท่ีหายขาด แตสามารถรักษาไดดวยยาใหโรคสงบ และ

สามารถใช้ชีวิตประจำวันไดตามปกติ

• ผูปวยอาจมีการกำเริบของโรคได หากมีสาเหตุบางอยางกระตุน เช่น ยาบาง

ประเภท การติดเชื้อ การผาตัด ดังน้ันการมีอาการเจ็บปวยควรปรึกษาแพทย

โดยตองแจ้งแพทยดวยวาเปนโรค MG และหามซ้ือยารับประทานเอง เพราะ

ยาบางชนิด โดยเฉพาะยาปฏิชีวนะบางชนิดอาจทำใหโรคกำเริบ 

• หามฉีดยา botulinum toxin 



Myasthenia gravis

• หากมีอาการแยลง ออนแรงมากข้ึน โดยเฉพาะพูดลำบาก กลืนลำบาก 

สำลัก หรือ หายใจเหน่ือย ใหรีบพบแพทยเพราะอาจเปนอาการกำเริบ

อยางรุนแรง (myasthenia crisis) และอาจเกิดภาวะหายใจลมเหลว

ตามมา 
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MRI interpretation

• Stroke

• Tumor

• Abscess, neurocysticercosis

• Abnormal movement: non-ketotic hyperglycemia, Wilson’s disease

• Multiple sclerosis



MRI interpretation

• Signal intensity: T1 relaxation (gray matter: gray color, white 

matter: white color), T2 relaxation (ตรงข้ามกับ T1), diffusion (water 

mobility)

• Contrast enhancement: blood-brain barrier disturbance, vessels



My approach
• Step 1: T2 FLAIR

Radiopaedia.org

In T2 (white water)
Gray matter: white
White matter: gray

FLAIR: suppress fluid

Easy to 
identify

abnormalities

Continuum (Minnaeap Minn) 2018;24(5): 1349-69.

Lesions at bilateral 
thalami

Lesions at 
watershed areas



My approach

• Step 2: contrast study (with Gd or post contrast)

Gd enhancement 
around the lesion and 

at the arrow

Compare to T1

Jorge et al. Cystic Meningioma Simulating Arachnoid Cyst. Case reports in radiology. 2014. 



My approach

• Step 3: DWI for ischemia, abscess, hypercellular tumor

DWI (diffusion-weighted 
imaging): high signal 

intensity in right MCA

Compare to 
ADC

Continuum. 2023;29(1):54.72.

ADC (apparent): low 
signal intensity in right 

MCA



My approach

• Step 4: SWI or GRE or T2*: to identify blood product

Signal loos from the deoxyhemoglobin at the hematoma
Linfante et al. Stroke.1999:30(11);2567-72.



Stroke

• Follow steps as taught. Focus for restricted diffusion (DWI, ADC)

CT axial non contrast: loss of gray-
white differentiation in the right 

insula, obscuration of right 
lentiform, cortical ribbon sign

Continuum. 2023;29(1):54.72.

DWI images show 
high signal intensity



Tumor
• Look for lesions with enhancement and its pattern, T2 FLAIR for peritumoral 

edema, infiltrative or nonenhancing tumor (some may not enhance), DWI 

Continuum. 2023;29(1):171-193.

Primary CNS lymphoma: T1 + 
Gd; multifocal homogeneously 

enhancing foci

T2 FLAIR with hyperintensity 
associated with the lesions + 

surrounding edema

ADC: restricted diffusion, 
low signal  (should 
compare to DWI)



Tumor

From Basic of Neuroimaging by Dr. Johnson D.. 

Glioblastoma: T1 + Gd; ring 
enhancing lesion at the left 

temporal lobe

T2 FLAIR with hyperintensity 
associated with the lesions + 

surrounding edema



Ring enhancing lesions

From Basic of Neuroimaging by Dr. Johnson D.. 

• !!! Not only brain abscess

• DR MAGIC

• D: demyelinating disease

• R: radiation necrosis

• M: metastasis

• A: Abscess

• G: glioblastoma

• I: infarct (subacute), inflammation

• C: contusion of brain



Neurocysticercosis

Scolex best seen in DWI
Colloidal stage with enhanced 
lesion and perilesional edema 

(turbid cyst)
Interdiscip. Perspect. Infect. Dis. 2009;180742:1-9.



Brain abscess

T1W c Gd:
ring-enhancing

DWI:
hyperintense signal

Continuum (Minnaeap Minn) 2018;24(5):1327-48.
Curr Neurol Neurosci Rep 2017;17(49):1-14.

T2FLAIR: Extensive vasogenic 
edema, mass effect



Nonketotic hyperglycemia with hemichorea

CT non-contrast:
Hyperdensity at basal 

ganglia

T1W:
Hyperintensity at right 

caudate, putamen Radiology case.2013;7(8):1-9.
Radiopaedia.org

Note:
T2F: variable, commonly 

hypointense
SWI: increased susceptibility



Wilson’s disease

T2FLAIR: 
hyperintensity in 

bilateral basal ganglia

T2 at midbrain:
Face of giant panda

Continuum. 2023;29(1):194-218.

T2FLAIR: 
hyperintensity in 

the tectum

T2 at dorsal pons:
Face of miniature panda



Multiple sclerosis

T2FLAIR: Dawson’s finger: white 
matter lesions with increased 
signal intensity, oval-shaped, 
perpendicular to ventricles

T2FLAIR: juxtacortical 
lesions (increased signal 

intensity)

Thai Clinical Practice Guidelines: Multiple Sclerosis and Neuromyelitis Optica Spectrum Disorder 2018.

T2W: multiple short segments 
spinal cord lesion


